Komnanus “®JI3AH"
YNAKOBOUHbIA WHCTPYMEHT
nPo, MOHT

~—  TEN.: 495 / 510 3290, 725 4175
http://www.flain.ru/

ORGAPACK CR26A

8

PARTSLIST 1831.002.001/14

Explosion drawing see page 28

When ordering please indicate part number and quantity

Recommended spare parts

Pos. Part no Part name QuantityJill Pos. Part no Part name Quantity
1 1831.011.003_Cylinder compiete 1 ¥ 40 1821208009 Cutter E", indl_ pos. 41_32 mm
e i i 25
— 43 o ot <
6 1831.011.004 Retaining ring 1 4 i
7 1820020281 o a6 1820000277 Washer 2
6 1631.011.005 47 8
~91935,510.100 48 1016:308,082 Lock nut, M8 1
o o

1935.000.200_ Internal ring, 0 9/12 x 12

1935510150 _Radial slide bearing, ¢ 10/12 x 15

51 1820.100.032_Bushing ]
52_1820.010,047_ C: spring

53 1925010802 Bal _______ 1
20,100,041 Valve stem short 3
1927.601.600 O-Ring, 0 16x 1 S

1820.100.031_ Bushing
* 57 1927.600.420 O-Ring, 0 4x2 t

20 1831,032.001_Bearing plate. 1
0
= 61 1821.010.001 Compression spring 1
23 1821.101.002_Piston 62 1820.100.039_ Ring ]
24 1831.011.014_Base plate, 08 mm 25 mm 63 1820.100.042_ Vaive stem long 1
24 1831.011.007_Base plate 25 mm
iy ceense =0 52 * 65 1927.600.820 O-Ring, 08x2 5
1831.011.008_Base plate ‘& 1820.100.038_ Sleeve 2
_ 1820.100.037_ Sleeve 1
1831.021,012_Plate front =
26 1831.021.013_ Plate front * 69 1927.600.600 ing, 06x 1
27 1831.021.002_Plate rear
1831 late rear 70 1927.601.710 O-Ring, 8 17x15 1
1174.400.061 _Siider 1
1831.021.005_ Siider 2 1821034004 Shaft
1821.200.005_Jaw 3 1821.020016_Bushing
1821.200.004 _Jaw ¥ 74 1820.040.098 Tension wheel
5 1917.401.145_ Space washer, 0 1426 0.5
6 1933014120 Needle bearing, 0 14/20 x 12
77 1921.306.220 _ Straight pin, 0 6 x 22

18 CL e
79 1821.070.001

1821.033.004_ Bol
8

31 182 205\103 Link O-Ring,035x 15 1
1934.450.060_Counter washer, S ] S
13,4%2 ) e
1820.030.444_ Bol 25 mm 82 1933.722.162 Needle bushing, 0 22/28 x 16 1
32 mm

83 1934310350 Thrust bearing, 0 35 1
7

85 1821.063.002 ZTA-Wheel
86 _1821.063.001_ ZTA-Pinion

88 1926.502.200 whe S
89 1934.330.151_Needle bearing, o 15/25;(5

incl. pos. 41

25mm__ 1

90




ORGAPACK CR 26 A

Pos. Part no Part name QuantityllPos. Part no Part name Quantity
| 148 1173400044 Air hose 1
149
94 1894.422.000_Air motor, LZB 33 A 005-63 1 150
95 1895.312.003 Woodruffkey 1 451 g
96 152 1910505062 Selscrew, M5x6

153 1820.040.109 Tension plug
154 1820.010230 _Torque spring
155 1174.400.074_ Strap quide lever
156 1820.020.280 Bushing

100 157 1820.010.231_ Torque spring o
101 1821.039.021_Bolt 2

102 1820020279 Bushing _ 2 159 =
103 ———
104 P srma ok A
105 1820.030.442 Locking screw 161 1940311.721_Airplug, G 1 1

106 1925.210.042 _ Saucer spring (14 pieces) 162 1911272427 Locking screw, G 1/4” 1
107 1820.030.441_ Bolt 163

108 1925010702 Ball, o7
109 1820.030.443 _ Set screw.

).090.198  Name 1
7 1820090172 Label “Made in Swiizerland” 1

110 1174.400.069_Roll 1
111 1174.400,068 _ Suspension bow 1
] 2 Variation USAICAN -
114 1174.400.076 _Lever green 1 151 1520100019 Air connecor, 1/4 NPT _
1174.400.077_ Lever yellow i 16 Transi
G 1
1174.400.078 _ Shaft 1
1920.103.062  Lock washer, 0 3.2 2

128 1911.305.162_Cylinder screw, M5x 16

129 1911.005.258 _ Cylinder screw, M5x25

1911.005.168_ Cylinderscrew, M5x 16 4
1911.005428 _ Cylinder screw, M5x 12 4
1919.605.062  Lock nut, M5 12
1917.803.056_ Washer, M5 2

134
135

137 1820.010.144 Compression_spring
1

RIS EELTee | Komnauua “®JI3NH”

3871933.910.120  Needle bearing, o 10/1

wiinn tememere 5 YMNAKOBOYHbIA WHCTPYMEHT
L ALRLE 4
e SEIERGE 1 MIPOJAXKA U PEMOHT

1941.210.720 Gasket, G 1/4 ¥ TE"‘: 495 / 510 3290: 725 4175
To4T207 722 Hoow s 0 T i http://www.flain.ru/




=

43 : ; 8 Komnanus “®N3NH"

YMNAKOBOYHbIA WHCTPYMEHT

5 - MPOOAXA U PEMOHT
TEN.: 495 / 510 3290, 725 4175

http://www.flain.ru/

P 7
\@) 132 20

Cd i
30
@\ 77

24

b)Loctite 243 ©)Loctite 577 CR26 A 1831.002.001/6  15.01.03 Bathp
01.05WE



ORGAPACK CR26A

9 PARTSLIST COMPRESSED AIR MOTOR 1894.422.000/1
When ordering please indicate part number and quantity Explosion drawing see page 30
Pos. Patno  Part name Quantity
11894432012 End plate 1
2 1894.432.011 Gear housing ( Rear side) 1
3 32,026 Silencer 1
4 1894.432.027 Mesh screen 1
5 1894.432.005 Ball beari 1
6 1894.432.004 Bearing plate rear 1
7 __1894.432.006 Pin 1
8 1894.432.003 Cylinder 1
9 1894.422.001 Rotor A
10 1894.422.002 Bladk
11 1894.432.002 Key 1
12_1894.432.009 Bearing plate f 1
13 1894.432.001 Ball bearing 1
14 1894.432.013 Washer 1
15 1894.432.021 Ball bearing 4
16 _1894.332,015 Shaft 2 “OIIAH"
17__1894.332.016 Needle cage 2 YNAKOBOUHBIA  MHCTPYMEHT
18 1804422.003 Planetary wheel 2 L5 it Sl L
19 1894.422.004 Planetary shaft 1 http://www.flain.ru/
20 1894432025 Threaded bushing 1
21 1894.432.024 ing 2
22 1894432017 Shaft 2
23 1894.332.024 Bearing needle 32
24 1804.432.016 Planetary wheel 2
25 1894.432.018 Planetary shaft 1

2 1894.432.023 Gear housing ( Front side)
27_.1894.332.027 Gasket
28 1894.432.022 Front part 1



#
g0

-

KoMmnauusa “®JIUH"
YNAKOBOUYHBIA MHCTPYMEHT

NMPOAAXA U PEMOHT

TEN.: 495 / 510 3290, 725 4175
http:/ /www.flain.ru/

Mac 1/12.8.97 wb /ja

1894.422.000/1

LZB 33 A005-63

* |_eft-handed thread



	s_20071121133522_Страница_1
	s_20071121133522_Страница_2
	s_20071121133522_Страница_3
	s_20071121133522_Страница_4
	s_20071121133522_Страница_5

